N0

TESTING
NVLAP LAB CODE 600338-0

Bay Area Compliance

FCC PART 15F
TEST REPORT

For

SPACEWALKER PTE. LTD.
60 PAYA LEBAR ROAD SINGAPORE Singapore

FCC ID: 2BK3M-BIR3X02

Report Type:
Original Report

Product Name:

Electric Golf Push Cart

Report Number:

Report Date:

Reviewed By:

Approved By:

Prepared By:

RKSA250527003-00C

2025-08-26

)%WM»
Bard Liu
Kyle Xu %ijz EJ/ X W

Bay Area Compliance Laboratories Corp. (Kunshan)
No.248 Chenghu Road, Kunshan, Jiangsu Province, China
Tel: +86-512-86175000

Fax: +86-512-88934268

www.baclcorp.com.cn

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or

Labs Corp.

used in part without prior written consent from Bay Area Compliance Laboratories Corp. (Kunshan). This report must not be used

by the customer to claim product certification, approval, or endorsement by NVLAP, or any agency of the U.S. Government.



http://www.baclcorp.com.cn/

Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA250527003-00C

TABLE OF CONTENTS
REPORT REVISION HISTORY 4
GENERAL INFORMATION 5
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) .....coiiiiiiiiiiiiie et 5
(0)23) 210 N 17 ST SO UTPRRRUPPRR 5
TEST METHODOLOGY ..vvuuuneieeeiiittiiieeeeeeeeetttieeeeeeeeeeeaataaaeeeeesseaataaaaeesesssaaaaeeeassssstaaaeessssssrtaaaeessessrtaaaeeeesessrrnnnes 5
MEASUREMENT UNCERTAINTY ...vttuuueieiettttttieeeeeeeteettteeeeeeesreasuiaaeeeesssssattaaeesessssstnaaeesssssssrnaaaeessessssniaeeessssssrnnnnns 6
SYSTEM TEST CONFIGURATION 7
DESCRIPTION OF TEST CONFIGURATION. .....uuuueeiieeiitittiieeeeeeeettttiieeeeeeeesratteaeeeesessstiaaesessssssrtnaaeeesessrsniaeeeessssssnnnns 7
EQUIPMENT MODIFICATIONS .....ovttuueeeeeetttttieeeeeeeeetattiaeeeeeesesaaaaaaeeeeesssattaaaeeessssstaaeeessssssttaaaeeesessrraiaaeessessrrnnnnnns 7
EUT EXERCISE SOFTWARE........cuutuiieieiettitttiieeeeeeeeetttieeeeeeeeteaataaeaeeesssrataaaeeaesssrttaaeeesssssrttaaaeessessrrtitaaeeessssrrnnns 7
SUPPORT EQUIPMENT LIST AND DETAILS .......cottttiieeeiiiiiiiiiieeeeeeeeeetieeeeeeeeeeaeeeeeeeeeeaataaeeeeeessasaaaaeeesessssaaaaeeeeeessnes 7
EXTERNAL I/O CABLE......ccooiiiiiiiieeceeeeeeeeeeeeeeee e 7
BLOCK DIAGRAM OF TEST SETUP ...uuuiiiiiiiitiieeeeeeeeeeteeee e e e e e eettee e e e e e et ateaeeeeeeeesaaaaeeeseeessataeeeesesssaanaaeeeseessrannnnns 8
SUMMARY OF TEST RESULTS 10
TEST EQUIPMENT LIST 11
FCC §1.1307(b) & §2.1093 - RF EXPOSURE 12
APPLICABLE STANDARD.......cotttieeeiettttttiieeeeeeeeettteaaeeeeeeetataaaeeeeesssttaaeeesessssttaaeeesesssrraaaeesesssrntaaeeeesessrnaaaaeaaees 12
CALCULATED FORMULARY . ....cotttttiieeeeeeetittieee e e e e eeiee e e e e e eeee e e e e e e e aeaeeeee e e e saaaaaeeeeessaaaeeeeeeessatanaeeeseersrannnnes 12
FCC §15.203 - ANTENNA REQUIREMENT 14
APPLICABLE STANDARD.......cotttieeeiettttttiieeeeeeeeettteaaeeeeeeetataaaeeeeesssttaaeeesessssttaaeeesesssrraaaeesesssrntaaeeeesessrnaaaaeaaees 14
ANTENNA CONNECTOR CONSTRUCTION ....uueiiiiiriiieeeeeeeetttieeeeeeeeeesttiaaeeeeesessttnaaeesessssranaeeessssssntaaeeessesssnniiaaeeeees 14
FCC §15.207 (a) - AC LINE CONDUCTED EMISSIONS 15
APPLICABLE STANDARD.......cotttieeeiettttttiieeeeeeeeettteaaeeeeeeetataaaeeeeesssttaaeeesessssttaaeeesesssrraaaeesesssrntaaeeeesessrnaaaaeaaees 15
TEST SYSTEM SETUP.....uuueeiiiiiiitiiieeeeeeeeeetteeee e e e e et aeeeee e e e ettt taeeeeeeee s et aaeeeeeesssaaaaaeeeeessaaanaeeeeesssttaaeeeseessrannnnes 15
EMI TEST RECEIVER SETUP .....ootttuieeieeittittiieeeeeeeeeettieeeeeeeeetattaeeeeeeeesaataaeeeeeesssaaaaeeesesssaaaaeeeesssrttaaeeeseersrnnnnnes 15
TEST PROCEDURE ......ovvtuiieiieiiiititieeee e e eeeeeteeee e e e et eeee e e e e e e et teeee e e e e e st aaeeeeee s s saaaaeeeesssaaaanaeeeeesssttnaaeeeseessrannnnes 16
TEST RESULTS SUMMARY .....ooitttitiieeeeeetttitiieeeeeeeetttttieaeeeeeeesataaeeeeseesaataaaeeeeessrranaaeeessssstaaaeeeesssrrtaaaeeeseessrnnnns 16
TEST DATA: SEE APPENDIX ......cutuuueeeeeeetttttiieeeeeeeeettttieaeeeeesessttaaeeeesssstttaaaeesessssrtaaaeessssssrtaaaeessssssrnaaaeesssssrrninnees 16
FCC §15.209, §15.519(c)(d)- SPURIOUS EMISSIONS 17
APPLICABLE STANDARD.......cutttieeeietttttttieeeeeeeetetteaeeeeeeeetttaaaeeeeeessttaaeeeeessssttaaeeesssssrraaaeesssssrntiaaeeessessrnaaaaeaeees 17
BEUT SETUP oottt ettt e e e e ettt e e e e e e et eeee e e e e e s s et aeaeeee e s sttt e eeeeeeessataaeeeseessrannnnes 17
EMI TEST RECEIVER & SPECTRUM ANALYZER SETUP.......ccottutiieeteeeeiiiiiiieeeeeeeeetatieeeeeeeeeesatieeeeeeeessataiaeeeseesssnnnnnns 19
TEST PROCEDURE ......ovvtuieeeieiiiiitiieeeeeeeeeeteeee e e e e et eeee e e e e et teeee e e e e e s st aeeeeeeessaaaaaeeeesssaaannaeeeeesssttaaaeeeseessrannnnes 20
TEST RESULTS SUMMARY ....cooitttitiieeeeeettiitiieeeeeeeetetttieaeeeeeeesaataaeeeesessattaaaeeesesssraaaesesesssrtaaeeeeessrrtaaaeeessssrrnnnns 21
TEST DATA: SEE APPENDIX ......cutuuueeeeeeetttttiieeeeeeeeettttieaeeeeesessttaaeeeesssstttaaaeesessssrtaaaeessssssrtaaaeessssssrnaaaeesssssrrninnees 21
§15.519(a) (1) - TRANSMISSION TIME 22
TEST PROCEDURE ......ovvtuieeiiiiitititieeeeeeeeeeeee e e e e e e et aeee e e e e e et et teeee e e e et st aeeeeeee s s sttt aaeeeesssaaaneeeeeesssttnaeeeseessrannnnes 22
TEST DATA: SEE APPENDIX ......cutuuueeeeeeettttttieeeeeeesettttiaaeeeeesestttiaaeeeesessattaaeeesesssrrtaaaesesssssrtaaeesssssssrtiaaaeessssssrnnnees 22
§15.503 (a)(d), §15.519(b) - UWB OPEARTION BANDWIDTH 23
APPLICABLE STANDARD.......cotttieeeeeetttttiieeeeeeeeettteaeeeeeeeetttaaaeeeeesssttaaeeeeesssattaaeeesesssrrtaaaeesssssrrniaaeeessessrnaaaeeeeees 23
TEST PROCEDURE ......ovvtuieeeiiiiiitiieeee e e eeeeeteeee e e e e et teee e e e e et e aeeeee e e e e e st aaeeeeee s s sttt aaeeeeessaaaaaeeeeessrttnaaeeeseessrannnnes 23
BEUT SETUP .ottt ettt e e e e ettt e e e e e e e e teee e e e e e s s e aeeeee e s s st eeeeeeessataaeeeseesrrannnnes 23
TEST DATA: SEE APPENDIX ......cvuuuueeeeeeetitttiieeeeeeesettttiaaeeeeesessttaaeeeesessartaaaeesesssrrtaaaeessssssraaaaeesessssrniaaaeesssssrrnnnnes 23
§15.519(e) - PEAK EMISSION IN A 50 MHZ BANDWIDTH 24

Page 2 of 45




Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA250527003-00C

APPLICABLE STANDARD.......cotttieeeeettttttiieeeeeeeeettteaeeeeeeeesttaaaeeeeesesttaaeeeeesssattaaeeesesssrrtaaeeesessssttaaeeeesessrntaaaeeaeees 24
TEST PROCEDURE ......cvvtuieeeieiititiiieeee e e et eeteeee e e e e et eeee e e e e et et teeee e e e e e s st aeeeeeeesssaaaaeeeesssaaannaeeeseessttnaeeeseessrannnnes 24
BEUT SETUP oottt ettt e e e e ettt e e e e e e e et eeee e e e e e s e et eaeeee e s st eeeeeeessataaeeeseersrannnnes 24
TEST DATA: SEE APPENDIX ......cutuuueeeeeeetttttiieeeeeeesettttieaeeeeessssttaaeeeesessattaaeeesesssrrtiaaesesssssrnaaaesessssrrniaaaeessssssrnnnees 24
APPENDIX - TEST DATA 25
AC LINE CONDUCTED EMISSIONS . ..o 25
SPURIOUS EMISSIONS ...ttt sssssassssassssssssssssssssssssssnsssnsnssnsnsssnnsnnnssnnnsnnnnnnnnnnnnnnnnnnnn 27
TRANSMISSION TIME ... 40
UWB OPEARTION BANDWIDTH ......ooooiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 41
PEAK EMISSION IN A 50 MHZ BANDWIDTH .......coooiiiiiiii 42
EUT PHOTOGRAPHS 43
TEST SETUP PHOTOGRAPHS 44

Page 3 of 45




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

REPORT REVISION HISTORY

Number of Revisions Report No. Version Issue Date Description

0 RKSA250527003-00C R1V1 2025-08-26 Initial Release

Page 4 of 45




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Applicant: SPACEWALKER PTE. LTD.

Tested Model: Birdie 3X-U

Product Name: Electric Golf Push Cart

Power Supply: DC 21.6V from battery or DC 25.2V from adapter
RF Function: UWB

Operating Band/Frequency: 7987.2 MHz

Modulation Type BPSK

Antenna Type: PCB Antenna

% Maximum Antenna Gain: 1.84 dBi

Note: 1. The EUT have two Antenna, Antenna 2 that marked in EUT INTERNAL PHOTOGRAPHS only support RX
2. The subclass of UWB device is hand held device

Adapter Information:

Model: FY0422521500

Input: 100-240V 50/60Hz 1.54

Output: 25.2V, 1.54

Note: The maximum antenna gain was provided by the applicant.

All measurement and tested data in this report was gathered from production sample serial number:
RKSA250527003-1 (for conducted emissions and radiated emissions test), RKSA250527003-2 (for RF conducted test)
(Assigned by BACL (Kunshan). The EUT supplied by the applicant was received on 2025-05-27.)

Objective

This report is prepared for SPACEWALKER PTE. LTD. in accordance with Part 2-Subpart J, Part 15-
Subparts A and F of the Federal Communication Commission’s rules.

The tests were performed in order to determine compliance with FCC Part 15, Subpart F, and section
15.203, 15.205, 15.207, 15.209 and 15.519 rules.

Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2020 American National
Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices.

Page 5 of 45




Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

Measurement Uncertainty

Item Uncertainty
AC Power Lines Conducted Emissions 3.19dB
RF conducted test with spectrum 0.9 dB
RF Output Power with Power meter 0.5dB
9 kHz~150 kHz 3.8dB
150 kHz~30 MHz 3.4dB
30MHz~1GHz 6.11 dB
Radiated emissions
1GHz~6GHz 4.45 dB
6GHz~18GHz 5.23dB
18GHz~40GHz 5.65dB
Occupied Bandwidth 0.5 kHz
Temperature 1.0 °C
Humidity 6 %

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Kunshan) to collect test data is located on
the No.248 Chenghu Road, Kunshan, Jiangsu Province, China.

Bay Area Compliance Laboratories Corp. (Kunshan) is accredited in accordance with ISO/IEC
17025:2017 by NVLAP (Lab code: 600338-0), and the lab has been recognized as the FCC accredited lab
under the KDB 974614 D01, the FCC Designation No.: CN5055.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The system was configured for testing by manufacturer.

Equipment Modifications

No modification was made to the EUT tested.

EUT Exercise Software

“RTL8762x RFTestTool” exercise software was used

RF Test Tool: RTL8762x RFTestTool

*Power level: default

Note: The power level was declared by the applicant.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. 83ECAF1B-E1AF-4053-
Lenovo Notebook Thinkpad T470S 95DE-2E51B8D188D7
Unknown Debug Board Unknown Unknown
SPACEWALKER PTE. LTD. Remote Control Birdie 3-A1-U Unknown
External 1/0 Cable
Cable Description Length (m) From Port To Port
Power Cable 1 1.5 LISN/AC Source Adapter
Power Cable 2 1.5 Adapter EUT
Data Cable 1 0.3 EUT Debug Board
Data Cable 2 L.5 Debug Board Notebook
Data Cable 3 1.5 EUT Notebook
USB Cable 1.0 EUT Remote Control
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Block Diagram of Test Setup

For Conducted Emissions:

A

LISN
Debug
Board
A
Remote
EUT Control Notebook || Adapter
Non-Conductive Table 0.8m
Above Ground Plane
=
<
a
a
-
Insulating material
Above Ground Plane
\ 4
1.5 Meter >
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For Radiated Emissions(Below 1GHz):
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§1.1310, §2.1093 RF Exposure Compliance
§15.203 Antenna Requirement Compliance
§15.207(a) AC Line Conducted Emissions Compliance
§15.519(a)(1) Shutoff Timing Requirement Compliance
§15.503 (a)(d), §15.519(b) UWB Operation bandwidth Compliance
§15.209, §15.519(c)(d) Radiated Emissions Compliance
§15.519(e) Peak Emission in a 50 MHz bandwidth Compliance
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TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Cal]i;):taetion C];El)l;;itzn
Radiated Emission Test (Chamber #1)

Rohde & Schwarz EMI Test Receiver ESCI 100195 2025-04-09 | 2026-04-08
Sunol Sciences Broadband Antenna JB3 A090314-1 2024-11-08 | 2027-11-07
Narda 6dB Attenuator 773-6 10690812-2-1 | 2024-10-29 | 2027-10-28
BACL Active Loop Antenna 1313-1A 4041511 2024-11-22 | 2027-11-21
Sonoma Instrument Pre-amplifier 310N 171205 2025-04-09 | 2026-04-08

Rohde & Schwarz Auto Test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-8 008 2025-04-09 | 2026-04-08
MICRO-COAX Coaxial Cable Cable-9 009 2025-04-09 | 2026-04-08
MICRO-COAX Coaxial Cable Cable-10 010 2025-04-09 | 2026-04-08

Radiated Emission Test (Chamber #2)

Rohde & Schwarz EMI Test Receiver ESU40 100207/040 2025-04-09 | 2026-04-08
Rohde & Schwarz Signal Analyzer FSV40 101116 2025-04-09 | 2026-04-08
Rohde & Schwarz Spectrum Analyzer FSU26 200103 2025-04-09 | 2026-04-08
ETS-LINDGREN Horn Antenna 3115 9311-4159 2024-12-02 | 2025-12-01
ETS-LINDGREN Horn Antenna 3116 2516 2024-12-12 | 2027-12-11
A.H.Systems, inc Amplifier PAM-0118P 512 2025-04-09 | 2026-04-08
SELECTOR Amplifier EM18G40G 060726 2025-04-09 | 2026-04-08
Narda Attenuator 10dB 010 2025-04-08 | 2026-04-07

Rohde & Schwarz Auto test Software EMC32 100361 N/A N/A
MICRO-COAX Coaxial Cable Cable-6 006 2025-04-09 | 2026-04-08
MICRO-COAX Coaxial Cable Cable-11 011 2025-04-09 | 2026-04-08
MICRO-COAX Coaxial Cable Cable-12 012 2025-04-09 | 2026-04-08
MICRO-COAX Coaxial Cable Cable-13 013 2025-04-09 | 2026-04-08

Conducted Emission Test

Rohde & Schwarz |  EMI Test Receiver ESR 11030083 | 2004-07-28 | 2025-07-27
Rohde & Schwarz LISN ENV216 101115 2025-04-08 | 2026-04-07

Audix Test Software e3 Vo9 N/A N/A
Rohde & Schwarz Pulse limiter ESH3-72 100552 2025-04-08 | 2026-04-07
MICRO-COAX Coaxial Cable Cable-15 015 2025-04-08 | 2026-04-07

Statement of Traceability: Bay Area Compliance Laboratories Corp. (Kunshan) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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FCC §1.1307(b) & §2.1093 - RF EXPOSURE

Applicable Standard

According t0§2.1093 and §1.1307(b)(1), systems operating under the provisions of this section shall be
operated in a manner that ensure that the public is not exposed to radio frequency energy level in excess of
the Commission’s guideline.

According to KDB 447498 D01 General RF Exposure Guidance

The 1-g and 10-g SAR test exclusion thresholds for 100 MHz to 6 GHz at test separation distances < 50
mm are determined by:

[(max. power of channel, including tune-up tolerance, mW) / (min. test separation distance, mm)]
[\/f(GHZ)] <3.0 for 1-g SAR and < 7.5 for 10-g extremity SAR, where

1. f (GHz) is the RF channel transmit frequency in GHz.

2. Power and distance are rounded to the nearest mW and mm before calculation.

3. The result is rounded to one decimal place for comparison.

4. When the minimum test separation distance is < 5 mm, a distance of 5 mm is applied to determine SAR
test Exclusion.

RF Exposure for devices that operate above 6 GHz (1.1310):

2.1093 (d): Portable devices that transmit at frequencies above 6 GHz are to be evaluated in terms of the
MPE limits specified 47 CFR 1.1310. Measurements and calculations to demonstrate compliance with
MPE Field strength or power density limits for device operating above 6 GHz should be made at a
minimum distance of 0.5 cm from the radiating source.

Limits for General Population/Uncontrolled Exposure

Limits for General Population/Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHZz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f= frequency in MHz; * = Plane-wave equivalent power density

Calculated Formulary:
Predication of MPE limit at a given distance

S = PG/4 m R2 = power density (in appropriate units, e.g. mW/cm?);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);
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Report No.: RKSA250527003-00C

Calculated Data:
*Max Tune-u;
Mode Frequency Range | Conducted Powl;r CS!:tu;zzeed Calculated | Threshold SAR Test
(MHz) Value (1-g SAR) Exclusion
(dBm) | (mW) Ly
BLE 1M 2402-2480 4.5 2.82 5.0 0.9 3.0 Yes
BLE 2M 2404-2478 4.5 2.82 5.0 0.9 3.0 Yes
Frequency | Antenna Gaink Max Tune-up Evaluation Power MPE
Mode Range Conducted Powerk Distance Density Limit
(MHz) (dBi) | (numeric) (dBm) (mW) (cm) (mW/ecm?) | (mW/cm?)
UWB 7987.2 1.84 1.53 -7.0 0.20 0.5 0.097 1.00

BLE and UWB can Simultaneous Transmit

For simultaneously transmit, the worst condition is below:

5

=0.9/3.0+0.097/1=0.397< 1.0

—i <

SII‘:

L

g

Result: No SAR test is required.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

FCC §15.203 - ANTENNA REQUIREMENT

Applicable Standard

According to FCC § 15.203, an intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this Section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

Antenna Connector Construction

The EUT has two PCB Antennas for UWB, and the maximum antenna gain is 1.84 dBi, which is
permanently attached to the unit, fulfill the requirement of this section. Please refer to the EUT photos.

Result: Compliant.
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FCC §15.207 (a) - AC LINE CONDUCTED EMISSIONS

Applicable Standard
FCC §15.207(a)

Test System Setup

Insuiating material of
10mm thickness

EMI Test

Receiver

eue|d 92U818J0Y PUNOIS [BIILISA

- Horizontal Ground Reference Plane

= Bonded to Ground Reference Plane Pulse Limiter

The measurement procedure of EUT setup is according with ANSI C63.10-2020. The related limit was
specified in FCC Part 15.207.

EMI Test Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range RBW VBW

150 kHz — 30 MHz 9 kHz 30 kHz
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

Test Procedure
ANSI C63.10-2020 clause 6.2

During the conducted emission test, the adapter was connected to the outlet of the LISN.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

If the maximum peak value of the emissions is below the average limit, the QP value and average value
measurement will not need to be performed and only record the maximum peak measured value to meet
the requirements.

Level & Over Limit Calculation

The Level is calculated by adding LISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter
Attenuation from the Meter Reading. The basic equation is as follows:

Factor (dB) = LISN VDF (dB) + Cable Loss (dB) + Transient Limiter Attenuation (dB)
Level (dBuV) = Read level (dBuV) + Factor (dB)

The “Over Limit” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, an Over Limit of 7 dB means the emission is 7 dB above the limit. The
equation for Over Limit calculation is as follows:
Over Limit (dB) = Level (dBuV) - Limit (dBpV)

Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Part 15.207.

Test Data: See Appendix
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

FCC §15.209, §15.519(c)(d)- SPURIOUS EMISSIONS
Applicable Standard

FCC §15.209; §15.519(c)(d);

(c) The radiated emissions at or below 960 MHz from a device operating under the provisions of this
section shall not exceed the emission levels in 815.209. The radiated emissions above 960 MHz from a device

operating under the provisions of this section shall not exceed the following average limits when measured
using a resolution bandwidth of 1 MHz:

Frequency in MHz EIRP in dBm

960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3
3100-10600 -41.3
Above 10600 -61.3

(d) In addition to the radiated emission limits specified in the table in paragraph (c) of this section, UWB

transmitters operating under the provisions of this section shall not exceed the following average limits when
measured using a resolution bandwidth of no less than 1 kHz:

Frequency in MHz
1164-1240

-85.3
1559-1610 -85.3

EIRP in dBm

EUT Setup
9 kHz - 30 MHz:

Semi Anechoic Chamber

v

F 3
u
E]

w

Ground Reference Plane

EMI Test
Receiver
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30 MHz -1 GHz:

Semi Anechoic Chamber

6dB Attenuator 1-4m Directional
Antenna Rack

3m

Reference Point

Test Table

A

mplifier

Ground Reference Plane

EMI Test
Receiver

1 GHz - 18 GHz:

Anechoic Chamber
1-4m Directional

Antenna Rack

3m

=

EUT

0.8m Test Table

AAAAAAAA

Ground Reference Plane

EMI Test

Receiver

Note: The EUT Antenna 1.5m above Ground Plane.
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18 GHz - 40 GHz:

Anechoic Chamber
1-4m Directional
Antenna Rack

1.5m

0.8m

I AAAAAAAA

Ground Reference Plane

EMI Test

Receiver

Note: The EUT Antenna 1.5m above Ground Plane.
The radiated emission tests were performed in the 3 meters chamber, using the setup accordance with the
ANSI C63.10-2020. The specification used was the FCC 15.209, and FCC 15.519 limits.

EMI Test Receiver & Spectrum Analyzer Setup

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

Frequency Range RBW VBW IF B/W Measurement
9kHz - 150 kHz 200 Hz 1 kHz 200 Hz QP/Average
150 kHz - 30 MHz 9 kHz 30 kHz 9 kHz QP/ Average
100 kHz 300 kHz / Peak
30 MHz - 960 MHz
/ / 120 kHz QP
Above 960 MHz 1MHz 3 MHz / Average
1164-1240 MHz 1kHz 3 kHz / Average
1559-1610 MHz 1kHz 3 kHz / Average
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Test Procedure

Refer to the C63.10 -2020 Section 10.2 & 10.3

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all

installation combinations.

If the measured peak level of the emissions that the measuring receiver reading level plus corrected factor
is at least 6 dB below the QP emission limit, there's no need to record the measured QP level of the

emissions in the report.

For 9 kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and three
antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

The 18 GHz to 40 GHz test result shall be extrapolated to the specified distance using an extrapolation factor of

20dB/decade from 3mto 1.5m

Distance extrapolation factor =20 log (specific distance [3m]/test distance [1.5m]) dB= 6 dB

EIRP[dBm]= E [dBuV/m] - 95.3, for d = 3 meters.

Fregquency EIRF Limit Field Strength limit in 3m
(MHz) (dBm) (dBpV/m)
960-1610 -75.3 20
1610-1990 -63.3 32
1990-3100 -61.3 34
3100-10600 413 54
Above 10600 -61.3 34
1164-1240 -853 10
1559-1610 -85.3 10
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Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Loss, and subtracting the
Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude (dBpuV/m) = Meter Reading (dBuV) + Antenna Factor (dB/m) + Cable Loss (dB) -
Amplifier Gain (dB)

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of 7dB means the emission is 7dB below the limit. The equation for margin
calculation is as follows:

Margin (dB) = Limit (dBpV/m) — Corrected Amplitude (dBpuV/m)

Note: The QuasiPeak (dBuV/m), MaxPeak (dBuV/m), Average (dBpuV/m) which shown in the data table
are all Corrected Amplitude.

Test Results Summary

According to the EUT complied with the FCC Title 47, Part 15, Subpart F, section 15.205, 15.209 and
15.519.

Test Data: See Appendix
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§15.519(a) (1) - TRANSMISSION TIME

(1) A UWB device operating under the provisions of this section shall transmit only when it is sending
information to an associated receiver. The UWB intentional radiator shall cease transmission within 10
seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator
at least every 10 seconds or the UWB device must cease transmitting.

Test Procedure

1. Set the EUT in normal operating mode.
2. RBW/VBW=1MHz/3MHz.
3. SWT=20S

Companion
Device

Axntenna

EUT Spectrum Analyzer

Test Data: See Appendix
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§15.503 (a)(d), §15.519(b) - UWB OPEARTION BANDWIDTH

Applicable Standard

(a) UWB bandwidth. For the purpose of this subpart, the UWB bandwidth is the frequency band bounded
by the points that are 10 dB below the highest radiated emission, as based on the complete transmission
system including the antenna. The upper boundary is designated fH and the lower boundary is designated
fL. The frequency at which the highest radiated emission occurs is designated M.

(d) Ultra-wideband (UWB) transmitter. An intentional radiator that, at any point in time, has a fractional
bandwidth equal to or greater than 0.20 or has a UWB bandwidth equal to or greater than 500 MHz,
regardless of the fractional bandwidth.

(b) The UWB bandwidth of a UWB system operating under the provisions of this section must be
contained between 3100 MHz and 10,600 MHz.

Test Procedure

Refer to the C63.10-2020 Section 10.1

EUT Setup

Anechoic Chamber
1-4m Directional

Antenna Rack

3m

I AAAAAAAA

Ground Reference Plane

EMI Test

Receiver

Test Data: See Appendix
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§15.519(e) - PEAK EMISSION IN A 50 MHZ BANDWIDTH

Applicable Standard

There is a limit on the peak level of the emissions contained within a 50 MHz bandwidth centered on the
frequency at which the highest radiated emission occurs, fy. That limit is 0 dBm EIRP. It is acceptable to
employ a different resolution bandwidth, and a correspondingly different peak emission limit, following
the procedures described in §15.521.

Test Procedure

Refer to the C63.10 -2020 Section 10.3.5 and 10.3.6

EUT Setup

Anechoic Chamber
1-4m Directional

Antenna Rack

3m

yYy
Y

EUT

I AAAAAAAA

Ground Reference Plane

0.8m

EMI Test

Receiver

Test Data: See Appendix
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APPENDIX - TEST DATA

AC LINE CONDUCTED EMISSIONS

Environmental Conditions & Test Information

Test Date: 2025-06-24
Temperature: 24.1°C
Relative Humidity: 65 %
ATM Pressure: 101.1 kPa
Test Result: Pass
Test Engineer: Myles Miao

EUT operation mode: Transmitting & Charging
AC 120V/60 Hz, Line

oLevel (dBuV)

Date: 2025-06-24

B
T0.0
soo| | e -
- |
e iy I o '“ﬁl )Tﬂhdn A A l
40.0 \.I!LH\!IHWM-'JTTJ'I | .‘. r"l I s fily "‘J""'""J“".""*n!.w.‘_hJr
T
Sy
1 #4 L Ao |Paak
30.0 ! i ey PM_‘mey- ea
20,0
10.0
0
A8 .2 k- 1 2 10 20 30
Frequency (MHz)
Trace:
Site : CE
Condition 1imit\FCC PART 15.287
DET:Peak
Project No. RKSA258527883
Model : Birdie 3X-U
Phase T L
Voltage » 1268V/66Hz
Mode UWB
Test Equipment ENV216,ESR3
Receiver Setting RBW: 9 kHz,Sweep Time: Auto
Temperature 1 24.1°C
Humidity : B5%

Atmospheric pressure: 181.1kPa
Test Engineer : Myles Miao

Read
Level

Limit
Line

over

Freq Factor Level Limit Remark

dBuv
19
99
61

dB
.26
.26
.19

dBuv
29.45
43.25
38.88
45,88
38.1@
45,80
39,49
El1.
26.
41.
25.
42,

dBuv
47.35
57.35
46. 08
56.88
45.08
.88

5. 08

de
98
1@
28
28
98

MHZ
425 9.
425 22,
689 18.
689 26.61
653 9.98
653 .68

a6
E1)

-17.
-14.
-15.
-9,
-15.
-9.

Average
oF
Average
QF
Average
QF

Average

11 QF

Average
QF
Average
Qe

-4
-19,
-14,
-2@.
-13.

5.88
.08
.08
.88
.88

813 6.
813
893 6.
893

=T~ T~ -~ TS -~ T -~ -~ -~ T =]
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AC 120V/60 Hz, Neutral

ppLevel (dBuY) Date: 2025-06-24
70.0
60.0 T
0.0 ﬁﬂf\
40.0
30.0 1 Peak
20.0
10.0
AT ] 1 2 18 M 30
Frequency (MHz)
Trace:
Site CE
Condition : limit\FCC PART 15.2@7
: DET:Peak
Project No. : RKSA25@85278e83
Model : Birdie 3X-U
Phase N
Voltage 12eV/6eHz
Mode LB
Test Equipment ENV216,ESR3

Receiver Setting

Temperature
Humidity

Atmospheric pressure:

Test Engineer

Read

Level

Factor

RBW: 9 kHz,Sweep Time: Auto
24.17C

65%

1e1.1kPa

Myles Miac

Limit
Line

over

Level Limit Remark

24
1@
25

19

s
[ JT- . N R R I S TY R A =)

[
=

-
[}

31.6

dBuv
1a.

2
.28
.91
.11

. B8

dé  dBuv
.26 38.86
.26 44.46
.19 31.1@
.19 45.38@
.16

dBuv de
45,98 .12 Average
56,98 L52 QP
45,80 Average
56.80
45,80
BG.80 -4,
46.80 -18.29 Average
56.80 -14.89 QF
46,80 -13.41 Average
56,80 -16.11 QF
45.80 -13.29 Average
56.80 -16.19 QF

1
.81 27.71
.81 41.11
.69 27.59
.69 39.89
.81 27.71
.81 39.81
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SPURIOUS EMISSIONS

Environmental Conditions & Test Information

Frequency Range: 9kHz - 1GHz 1 GHz- 18 GHz 18 GHz - 40 GHz
Test Date: 2025-06-10 to 2025-07-16 2025-07-09 to 2025-07-21 2025-08-26
Temperature: 22.1-25°C 26.1-27.4 °C 27.1°C
Relative Humidity: 46-50 % 45-50 % 49 %
ATM Pressure: 100.2-102.2 kPa 100.0-101.1 kPa 101.5 kPa
Test Result: Pass Pass Pass
Test Engineer: Link Xia Destine Hu Hugh Wu

EUT operation mode: Transmitting
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9 kHz-30MHz:
Parallel(worst case)

9kHz-150kHz
RBW 200 Hz Marker 1 [T1
VBW 1 kHz
Ref 137 dBuv Att 40 dB SWT 7.2 s 4
i ke:
———
i
L =
=3 |
Mark
a6 i
WMI"AMMM, | N]
B8 A A Y0 YR AT N
v AR g/
A
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Project No.RKSA250527003

Date: 10.JUN.2025 14:17:19

Tester:Jonathan

e
;

150kHz-30MHz
RBW 9 kHz Marker 1 [T1 ]
VBW 30 kHz 52.19 dBuV
Ref 137 dBuv Att 40 dB SWT 740 ms 1.164390¢C
L k 2 [T1
=1
[$850m T
11 '7"
b ke. 4 [T1
.
6700p00 Mz
¢ 1
i
=
W SRRV PN N .

start

150 kHz

Project No.RKSA250527003

2.985 MHz/ Stop 30 MAz

Tester:Jonathan

Date: 10.JUN.2025 14:20:53

9 kHz-150 kHz
Corrected ..
Frequency Amplitude Detector C;l::;f)t:d ( dllim‘lfl/tm) Margin
(MHz) (dBpV/m) PK/QP/Ave. y (dB)
@3m (dB/m) @3m
0.023946 46.08 PK -0.58 120.02 73.94
0.041994 49.15 PK -2.53 115.14 65.99
0.049326 47.93 PK -3.70 113.74 65.81
0.097830 43.37 PK -9.00 107.80 64.43
150 kHz-30 MHz
Corrected ..
Frequency Amplitude Detector C;l::;f)t:d ( dlg‘m‘l;/tm) Margin
(MHz) (dBpV/m) PK/QP/Ave. Ly (dB)
@3m (dB/m) @3m
0.15000 51.58 PK -11.34 104.08 52.50
1.16490 52.19 PK -28.15 66.28 14.09
3.01560 37.81 PK -31.42 69.54 31.73
6.77670 36.99 PK -32.33 69.54 32.55
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30MHz-960MHz:

Common Information

Project No: RKSA200527003
EUT Model: Birdie 3X-U
Test Mode: UwWB
Standard: FCC Part 15F
Test Equipment: ESCI, JB3, 310N
Receiver Setting: RBW:100 kHz, VBW: 300 kHz, Sweep Time: Auto
Temperature: 221°7C
Humidity: 46%
Barometric Pressure: 100 2kPa
Test Engineer: Link Xia
Test Date: 2025/7i16
80—
60+
= L
& y
E 40 * . * {’ ili
: T % & s 1
= 20+
0 f ; —t— f t t ; ; —t— !
30M 50 60 B0 100M 200 300 400 500 S50M
Frequency in Hz
Final_Result
Frequency CluasiPeak Limit Margin Pol Corr.
(MHz) {dB ¢ Vim) {dB up Vim) (dB) (dB/m)
37.549650 26.75 40.00 13.25 v 9.7
74.845350 26.79 40.00 13.21 v -16.8
84.368250 2797 40.00 12.03 vV -17.0
140.260650 28.33 43.50 1517 v -11.2
307.189950 37.10 46.00 8.90 H -10.1
748.812600 38.02 46.00 7.98 H -1.6
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0.96 GHz-1 GHz:

Common Information

Project No:

EUT Model:
Test Mode:
Standard:

Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-

Uwe
FCC Part

u

15F

ESU40.3115,PAM-0118P

RBW:1 MHz, VBW: 3 MHz, Sweep Time: Auto

Temperature: 26.5C
Humidity: 45%
Barometric Pressure: 100.6kPa
Test Engineer: Destine Hu
Test Date: 2025/7/9
40T
30T
;:@L s
15
< 20 =
T ity it AL L b i T O e ST RS E VIR LN ERRE N IY J'I-ff.ﬂl TR TR TR LSRR WA
@ L e L e e L e Bl ey B
= 101
0 f \ f f f f
960 970 980 990 1000
Freguency in MHz
Critical_Freqs
Frequency Average Limit Margin Pol Corr.
(MHz) (dB r Vim) (dB 1 Vim) (dB) (dBim)
968.985000 16.84 20 316 | V -17.0
976.995000 17.22 20 278 | V -17.0
988.560000 18.06 20 194 |V -17.0
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1GHz-1.61 GHz:

Common Information

Project No.:

EUT Model:
Test Mode:
Standard:

Test Equipment:
Receiver Setting:

RKSA250027003
Birdie 3X-U
uwe

FCC Part 15F

ESU40,3115,PAM-0118P
REBW: 1MHz, VBW: 3MHz, Sweep Time: Auto

Temperature: 26.5C
Humidity: 45%
Atmospheric Pressure: 100 6kPa
Test Engineer: Destine Hu
Test Date: 2025/7/9
Full Spectrum
40-
~ 0
=
a -
[an]
9 4
c 20
= . E 4 #* - 5 #* L .y
il - _' - - " - - Sl T . B g hgh A e eyl i
=
204
0 f f f f . f f : f H
1000 1100 1200 1300 1400 1500 1610
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) {dB p Vim) (dB 1 Vim) (dB u Vim) (dB) {dB/m)
1045.384000 17.43 20.00 2.57 |V -19.0
1183.000000 17.23 20.00 207 |V -18.6
1237.168000 17.32 20.00 2.68 |V -18.4
1325.374000 17.23 20.00 207 |V -18.1
1455.548000 17.08 20.00 292 |V -17.6
1606.340000 17.30 20.00 2.70 |V -16.7
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1.164GHz-1.202GHz:

Common Information
Project No:
EUT Model:
Test Mode:
Standard:
Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-U

UwB

FCC Part 15F

ESU40,3115, PAM-0118P

RBW:1 kHz, VBW: 3 kHz, Sweep Time: Auto

Temperature: 27.47C
Humidity: 50%
Barometric Pressure: 101.1KPa
Test Engineer: Destine Hu
Test Date: 20257121
Full Spectrum
20 +
~ 10
=
= L
@
£ 0t
TE L
= <10 + i
Lo itk hsoh .;t- kbl ot e fubaah Uil s e sanl day aie . *Il‘ R | S FRRRT romry LI U T I Y |
'r.vl S e v e e Yl Bl gk i L ey SR B TERE I o L R R R T
1164 1170 1175 1180 1185 1190 1195 12001202
Frequency in MHz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
{MHz) {dB 1 Vim) {dB 1 Vim) (dB s Vim) (dB) (dB/m)
1171.919200 -12.31 10.00 1231 |V -18.6
1187.316800 -12.03 10.00 1203 |V -18.5
1198.868800 -11.53 10.00 1153 | H 185
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1.202GHz-1.240GHz:

Common Information

Project No: RKSA250527003
EUT Model: Birdie 3x-U
Test Mode: Uwpe
Standard: FCC Part 15F
Test Equipment: ESU40,3115 PAM-0118P
Receiver Setting: RBW:1 kHz, VBW: 3 kHz, Sweep Time: Auto
Temperature: 2747C
Humidity: 50%
Barometric Pressure: 101.1kPa
Test Engineer: Destine Hu
Test Date: 2025/7121
Full Spectrum
20+
~ 10
=
3 4
@©
e 0t
E 4
_]D 4
- A L R RPN T -ﬁ.*"'!"" I RN VI _.* o e i et oo Bt i L s L l_*l-l,l Ay Ll
_«N-. S |.'l'\'- --‘\.lfjl'-"l'-'f e L e e e -1-i||.-'.n.|.l ‘yv!ﬂllll L A IT.‘J-_|. N
1202 1205 1210 1215 122 22 1230 235 1240
Freauency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Caorr.
(MHz) (dB » V/m) (dB 1 Vim) (dB p Vim) (dB) (dB/m}
1211.781200 — -11.83 10.00 2183 |V -18.5
1221.653600 — -11.96 10.00 2196 |V -18.4
1234.163200 — -11.68 10.00 2168 |V 184
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1.559GHz-1.61 GHz:

Common Information

Project No: RK5A250527003
EUT Model: Birdie 3X-U
Test Mode: UwB
Standard: FCC Part 15F
Test Equipment: ESU40,3115 PAM-0118P
Receiver Setting: RBW:1 kHz, VBW: 3 kHz, Sweep Time: Auto
Temperature: 27.4°C
Humidity: 50%
Barometric Pressure: 101.1kPa
Test Engineer: Destine Hu
Test Date: 20257121
Full Spectrum
20
~ 10
=
= L
o
e Ut
E L
&
=0 T e L T T 3 B TV PR PRI TR I SO A s e
Tq_.1-u LB L R L I TR B r PR S PC ] T bt e T LT et N
1559 1570 1580 1530 1600 1610
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB p Vim) {dB u Vim) (dB 1 Vim) (dB) (dB/m)
1566.803000 -10.36 10.00 2036 |V A7
1585.785200 -10.38 10.00 2038 |V -17.0
1595.556800 9,97 10.00 19.97 |V 7.0
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1.61GHz-1.99 GHz:

Common Information

Project No:

EUT Model:

Test Mode:
Standard:

Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-U
uws
FCC Part 15F

ESU40.3115,PAM-D118P
RBW:1 MHz, VBW: 3 MHz, Sweep Time: Auto

Temperature: 2747
Humidity: 50%
Barometric Pressure: 101.1kPa
Test Engineer: Destine Hu
Test Date: 2025/7/21
Full Spectrum
60
50
2 40
3,
30 }
E7) —" B A A U0 RO "SI BV e
—
10
0 } } } } } } } } } } } |
1610 1650 1700 1750 1650 1900 1950 1990
Frequency in MHz
Critical Freqgs
Frequency MaxPeak Average Limit Margin Pol Caorr.
(MHz) {dB p Vim) {dB 1 Vim) {dB 1 Vim) (dB) (dB/m)
1827.664000 21.78 32.00 1022 |V -15.8
1948.884000 22.08 32.00 9.92 |V -15.3
1982.020000 22.22 32.00 9.78 | V 151
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1.99GHz-3.1 GHz:

Common Information
Project No:
EUT Model:
Test Mode:
Standard:
Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-U

uwe

FCC Part 15F

ESU40,3115,PAM-0118P

REW:1 MHz, VBW: 3 MHz, Sweep Time: Auto

Temperature: 27.4°C
Humidity: 50%
Barometric Pressure: 101.1kPa
Test Engineer: Destine Hu
Test Date: 2025/7121
Full Spectrum
B0
E[I:
2 404
g,
£ 301
T T . +*
2 94 i, i
8]
10
0 t t t t } ; } t : |
1990 2200 2400 2600 2600 3000 3700
Frequency in MHz
Critical Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB » V/m) (dB u V/m) (dB » V/m) (dB) (dB/m)
2412.244000 23.72 34.00 10.28 | H 15.3
26.39.572000 2295 34,00 11.05 |V “15.3
2954,590000 22,79 34,00 11.21 |V -15.1
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3.1GHz-10.6 GHz:

Common Information

Project No:

EUT Model:
Test Mode:
Standard:

Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-U

UwB

FCC Part 15F

ESU40.3115, PAM-0118P

REBW:1 kHz, VBW: 3 kHz, Sweep Time: Auto

Temperature: 274°7C
Humidity: 50%
Barometric Pressure: 101.1kPa
Test Engineer: Destine Hu
Test Date: 2025/7i21
Full Spectrum
100T
80T
= L
@ 60t
= |-
k=
= + 1
R PR Y P
3 L
20_:" 1
] } } } f f |
3.1G oG 6 7 8 10.6G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB p V/m) {dB u Vim) (dB u V/m) (dB) (dB/my)
6643.000000 - 32.19 54.00 2181 | V -8.1
7279.000000 - 35.36 54.00 18.64 | H -5.9
9122.500000 - 33.08 54.00 2002 | H -4.8
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10.6GHz-18 GHz:

Common Information

Project No.:

EUT Model:
Test Mode:
Standard:

Test Equipment:
Receiver Setting:

RKSA250527003

Birdie 3X-U

uwB

FCC Part 15F
ESU40,3115,PAM-0118P

RBW: 1MHz, VBW: 3MHz, Sweep Time: Auto

Temperature: 20.37C
Humidity: 52%
Atmospheric Pressure: 100 6kPa
Test Engineer: Destine Hu
Test Date: 2025/7/9
Full Spectrum
70T
60T
3 1
=1 a4
5
= _ - pr— BT Ao sy PP e e
E e ity T yyt et S
L] 20+
} } } } } 1 } } } } 1 i
106 1 12 13 14 15 16 17 18
Frequency in GHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin Pol Corr.
(MHz) (dB u Vim) (dB u V/m) (dB » Vim) (dB) (dB/m)
12177.680000 32.43 34.00 157 | V -4.0
13597.000000 32.92 34.00 1.08 | V -3.5
17967.440000 32.59 34.00 141 | H -1.9
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18 GHz - 40 GHz :

Horizontal Vertical
‘:N\/\ . A,./\FJJ\/L‘ e i VO N oAby, M\TMA}\J\“ N e
Frequency Max Peak Average Limit Margin Pol Corr.
(GHz) (dBpV/m) (dBpV/m) (dBpV/m) (dB) (dB/m)
27.87 37.38 40 2.62 \Y% 6.5
27.87 37.14 40 2.86 H 6.5

Note: The test distance is 1.5m
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TRANSMISSION TIME

Environmental Conditions & Test Information

Test Date: 2025-07-11
Temperature: 24.5 °C
Relative Humidity: 50 %
ATM Pressure: 100.8 kPa
Test Result: Pass
Test Engineer: Hardy Huang

EUT operation mode: Transmitting

Frequency Limit
(MHz) (s)
7987.2 <10

Communication with receiver, EUT start transmit,
power off receiver, EUT cease transmit

Ref 88 dB Ref aB
i 2q
2 =il Sianal EU
=R Signal Jrom recgiver < i =
L~
N,
)"
H A IIVLJ\,M,_‘
LIPS L P PTRS LY 0 VP TROR SSRON PN AR N RN Ty N TRRVTY o g AALA AT AR s o Al e

1 1
Proje: :Har ProjectNo. :RKSA250527003 Tester:Hardy Huang
Date: Date: 11.JUL.2025 17:00:12
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Bay Area Compliance Laboratories Corp. (Kunshan)

Report No.: RKSA250527003-00C

UWB OPEARTION BANDWIDTH

Environmental Conditions & Test Information

Test Date: 2025-07-10
Temperature: 24.7°C
Relative Humidity: 52 %
ATM Pressure: 101.2 kPa
Test Result: Pass
Test Engineer: Hardy Huang
Test Result: Pass.
EUT operation mode: Transmitting
Please refer to the following table and plots.
Test distance is 3m.
Frequenc F F -10dB Bandwidth
(l\(/l[Hz) Y (MIL{Z) (MI*{‘Z) Limit Bandwidth Limit
(MHz) (MHz
Within 3100MHz
>
7987.2 7736.00 8278.40 to 10600MHz 542.40 >500
-10dB Bandwidth
Spectrum [@]
Ref Level 97.00 dBpy @ RBW 1 MHz
j& Att 0de @ SWT 300 ms @ YBW 3 MHz Mode Sweep
TDF
@ 1Pk Max
D1[1] 0.14 dB
90 dBpv 542.40 MHz
M1[1] 45.11 dBpY
7.73600 GHz
50 dBy
70 dBpv
60 dBy
D1 55.820 dBpw
50 dEpv oI o 1”, M \rwﬂ‘uu“ ‘JL'\-"\FU LNM’"‘L"“"‘M".JH'W{JIJ"WV e e MW]
D2 45,820 ¥ T M%Di.
W V\’_(Jﬂl" v L)L.V y
Py B L T PSR
30 depv
20 dBy
10 dBpv
0 dBpy
CF 7.9872 GHz 625 pts Span 1.0 GHz
)il ) (| RN

ProjectNo.:RKSA250527003. Tester:Hardy Huang
Date: 10.JUL.2025 14:32:44
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

PEAK EMISSION IN A 50 MHZ BANDWIDTH

Environmental Conditions & Test Information

Test Date: 2025-07-10
Temperature: 24.1°C
Relative Humidity: 65 %
ATM Pressure: 101.1 kPa
Test Result: Pass
Test Engineer: Hardy Huang

EUT operation mode: Transmitting

Frequency Result Detector Polar EIRP EIRP Limit Margin
(MHz) (dBpV/m) (H/V) (dBm/MHz) | (dBm/50MHz) | (dBm/50MHz) | (dB)
7987.2 55.82 Peak H -39.48 -5.5 0 5.5

Note:

EIRP[dBm/MHz]= Result [dB 1 V/m] - 95.3
EIRP[dBm/50MHz]=EIRP[dBm/MHz]-20 log(1MHz/50MHz)

Spectrum | uv:n

Ref Level 97.00 dBpY @ RBW 1 MHz

j& Att 0de @ SWT 300 ms @ VYBW 3 MHz Mode Sweep
TOF

@ 1Pk Max

D1[1] 0.14 dB
a0 dBy 542.40 MHz
M1[1] 45.11 dBpV

7.73600 GHz

80 dBp

70 dBpy

60 dBpy

D1 55.820 \ljau‘v

50 dBu 1

D2 45,520 dE{w
AV Y

Y B cdfordi

o )JW,Jwih nﬁuw»ww\“a i

i " Uh

‘
T iefhgiap
&

iy |
VWA b, et Pt |

30 dBpy

20 dey

10 dey

0 dey
CF 7.9872 GHz 625 pts Span 1.0 GHz

il ] (T ]

ProjectNo.:RKSA250527003. Tester:Hardy Huang
Date: 10.JUL.2025 14:32:44
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

EUT PHOTOGRAPHS

Please refer to the attachment EXHIBIT A-EUT EXTERNAL PHOTOGRAPHS and EXHIBIT B-EUT
INTERNAL PHOTOGRAPHS.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

TEST SETUP PHOTOGRAPHS

Please refer to the attachment EXHIBIT D-TEST SETUP PHOTOGRAPHS.
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Bay Area Compliance Laboratories Corp. (Kunshan) Report No.: RKSA250527003-00C

Declarations

1. The laboratory is not responsible for the authenticity of any information provided by the applicant.
Information from the applicant that may affect test results is marked with “¥”’.

2. The test data was only valid for the test sample(s).

3. This report is valid only with a valid digital signature. The digital signature may be available only under
the Adobe software above version 7.0.

4. Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not
consider the uncertainty.

5. The extended uncertainty given in this report is obtained by combining the standard uncertainty times
the coverage factor k=2 with the 95.45% confidence interval.

wxikk END OF REPORT #% ¥+
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